www.abpsoil.comf

SECOND
00'

=

JITION

|


salam
www.abpsoil.com

salam
Email: info@abpsoil.com

https://www.abpsoil.com/

o )
KDedlcatlon

Once again, for Oliver and Samuel. And also for our family — Ivor and
Margaret, Lorna, Ciss, Robert and Jane, Daisy and Heyes, John and Patricia,
Lucy, Cameron and Dynamite.




The MBR Book

Principles and Applications
of Membrane Bioreactors for Water
and Wastewater Treatment

Second edition

Edited by
Simon Judd
Claire Judd

AMSTERDAM ¢ BOSTON ¢ HEIDELBERG ¢ LONDON
it NEW YORK ¢ OXFORD e PARIS ¢ SAN DIEGO
e SAN FRANCISCO ¢ SINGAPORE ¢ SYDNEY « TOKYO

LSEVIER Butterworth-Heinemann is an imprint of Elsevier



Butterworth-Heinemann is an imprint of Elsevier
[...]
Petro)chemical industry (3.1%
( ) Y ( )

Landfill leachate (3.2%)
Brewery (4.1%)

Electrical industry (4.7%) Stock f
ock farm

Lo (18.3%)
Medical industry (13.9%)

FIG. 1.11 Industrial process water treatment in Japan: percentage of MBR installations by
industry, prepared from survey responses from eight membrane manufacturers and engineering
companies (Asahi Kasei Chemicals, Daicen Membrane Systems, Hitachi Plant Technologies,
Kubota, METAWATER, Mitsubishi Rayon Engineering, Sumitomo Electric Fine Polymer and
Toray Industries), incorporating data from 1270 MBRs.



The MBR Book

farms and medical industry were the three largest contributors, accounting for
around 33%, 18% and 14% of the total number of installations, respectively.

Although there are a large number of commercial MBR installations, they
are nonetheless relatively small in scale, especially where municipal WwTPs
are concerned: all the existing plants have a capacity of less than 5 MLD.
Possible reasons for this include relatively lax effluent regulations (e.g. nutrient
removal is required only for limited areas) and the fact that there is little
requirement for water reuse, since for most of the area water scarcity is not an
issue. In addition, as with most other parts of the world, the somewhat
conservative nature of policy-makers and engineers can make it challenging for
a new technology to be accepted.

In 2009, following extensive canvassing of opinion, the MLIT published the
Guideline for Membrane Technology. In the same year, the Ministry launched
a national project — Advance of Japan Ultimate Membranebioreactor Tech-
nology Project (A-JUMP). In this project, two demonstration MBR plants were
constructed, one 5 MLD plant being retrofitted from an existing conventional
activated sludge process (CASP) and the other 0.24 MLD plant constructed in
a pumping station as a satellite treatment system. Data and experience from
these plants are to be fed into a revision of the Guideline in 2010. In addition,
a further project is underway, in which the train of an existing municipal WwTP
will be retrofitted in 2011 with a 60-MLD MBR. The New Energy and
Industrial Technology Development Organization (NEDO) also commenced
several membrane-related national R&D projects in 2009, including Devel-
opments of low-energy MBRs. This indicates that energy consumption and costs
are still regarded as an issue constraining the widespread acceptance of MBR
technology in Japan.

1.4.2.6. Malaysia

The 1974 Environmental Quality Act (EQA) provides the framework for
environmental regulation in Malaysia. Under its recent revision, the Environ-
mental Quality (Industrial Effluent) Regulations (2009) Act regulates the
discharge or release of industrial effluent or mixed effluent onto or into any soil,
or into inland waters or Malaysian waters. ‘Industrial effluent’ refers to any
waste in the form of liquid or wastewater generated from manufacturing
processes (Table 1.5) including the treatment of water for water supply or any
activity occurring at any industrial premises. ‘Mixed effluent’ refers to any
waste in the form of liquid or wastewater containing both industrial effluent and
sewage.

With respect to MBR implementation, the regulations specifically require
that industrial effluent and mixed effluent follow the stipulated ‘Standard A’ and
‘Standard B’ (Table 1.6). Standard A is generally applicable to activities and
industries that are sited within, or in the near vicinity of, catchment areas and is
more stringent. Standard B is generally applicable to both industrial and
development activities throughout the country. Table 1.6 lists the acceptable



Introduction

KTABLE 1.5 Main industries in Malaysia and Issues Pertaining to lndustrial\
Pollution (Phang, Foo, & Lee, 2001)

Industry Industrial Pollution
Rubber products  Issues include contaminants such as hydrogen sulphide in
processing wastewater, odour control and stack emissions.

Palm oil industries Anaerobic ponds are most common means of wastewater
treatment. Enhanced wastewater treatment required near
municipalities and catchment areas, as well as noise control, sludge
treatment and air pollution (stack) control systems/technologies,
and waste recycling technologies to convert fibre and trunk wastes
into value-added products.

Oil, gas and Main pollution problems include radioactive sludge disposal,
petrochemicals recovery of used oils and ship-based sludge treatment and disposal.
Electronics/ Majority of electroplating and metal-finishing industries are small to
electroplating medium-sized enterprises. Wastewater effluent with heavy metal

contaminants is routinely disposed of in domestic sewage systems
without prior treatment. Cost-effective wastewater systems,
technology to recover heavy metals from wastewater effluent, and
toxic sludge treatment and recycling technologies are needed.

Food and beverage A large percentage of the country’s total wastewater effluent is

processing released by food processing companies. Non-compliance is a direct
result of the lack of appropriate treatment technology, over-utilized
capacity and poor treatment system maintenance. Wastewater
stream has high levels of BOD, COD, FOG, and suspended solids.

NS

conditions for discharge of industrial effluent or mixed effluent of Standards A
and B. In Malaysia, this regulation, together with cost, is the main driver for any
decision to implement wastewater treatment technology.

Despite various research projects, as yet no MBR technology has been
installed in Malaysia for either municipal or industrial treatment. This is due to
a number of factors:

e the perception that newer technologies such as MBRs are very expensive to
install and operate;

e the significant capital investment required by state-of-the-art MBRs, which
may be beyond the capability of privately operated wastewater treatment
operators;

e the possible lack of perceived importance of environmental issues, together
with regulatory challenges, such that the drive to invest in proven and better
quality technology is also impeded;

e the general lack of awareness of the technology among government policy-
makers; and



The MBR Book

fTABLE 1.6 Parameters for Standards A and B \

Standard

Parameter Unit A B

Temperature °C 40 40

pH - 6—9.0 5.5-9.0

BOD mg/L 20 50

COD mg/L 50 100

Ammoniacal nitrogen mg/L 10 20

Suspended solids mg/L 50 100

Oil and grease mg/L 1.0 10

Cadmium mg/L 1.01 0.02

Mercury or chromium mg/L 0.005 0.05

Other heavy metals mg/L Between 0.05 and 2 Between 0.1 and 5

\J _/

e the reduced economy of scale for MBR installations compared to conven-
tional technologies in various parts and different industries in Malaysia,
making the technology difficult to justify.

For the future, however, the national sewerage company Indah Water Kon-
sortium has been entrusted with the task of developing and maintaining a modern
and efficient sewerage system for all Malaysians, and this may well help to raise
the profile and drive installations of MBRs in Malaysia. Indeed, subject as
always to favourable cost—benefit analysis, it can be said there are potentially
many opportunities for installing new treatment processes, including MBRs.

1.4.2.7. Singapore

Over the course of four decades, Singapore has overcome water shortages
despite its lack of natural water resources, and flooding and pollution in its
rivers in the 1960s and 1970s. Significant strategic investment in water tech-
nology and management has meant that, today, the nation has a robust,
diversified and sustainable water supply from four different sources known as
the Four National Taps (water from local catchment areas, imported water from
Malaysia, reclaimed water known as NEWater and desalinated water). It is in
the latter two that membrane technology has played a vital role, and particu-
larly in the development of NEWater. By the end of 2010, about 30% of total
water consumption in Singapore will be provided by NEWater supply.



Introduction

The national water agency, Public Utilities Board (PUB), is responsible for
the collection, production, distribution and reclamation of water in Singapore.
PUB’s work focuses on increasing water resources, keeping costs competitive,
and managing water quality and security. The organization invests heavily in
research and development — from fundamental research work (‘first level’), to
pilot-scale studies (‘second level’) and, potentially, demonstration-scale studies
(‘third-level’ research). Third-level research allows working plants to be con-
structed and operated so that operational and process challenges, if any, can be
identified and managed in a full-scale plant.

MBR systems are made particularly attractive in Singapore, where land is
scarce, by their small footprint, and PUB embarked on an MBR technology
study programme in 2002. Three pilot systems (GE Zenon, Mitsubishi Rayon
and Kubota) were set up in early 2003 and evaluated for over two years (Section
3.2.1.3). These trials generated valuable information on the design and oper-
ation of the MBR systems under a tropical environment. After more than two
years of pilot testing at Bedok Water Reclamation Plant (WRP), reliability of
MBR technology and its effectiveness in producing better feedwater quality for
the production of NEWater through MBR-RO was demonstrated; operating
conditions were optimized in the pilot-scale phase so that a robust design could
be specified in the next stage.

PUB has constructed a 23-MLD MBR demonstration plant at Ulu Pandan
WRP to establish the feasibility of municipal-scale operation for future
development of water reclamation and NEWater plants; operational parameters
applicable to Singapore’s tropical environment have been established. The
demonstration plant (Section 5.3.1.7), which treats domestic wastewater, has
been in operation since December 2006 and the product supplied to industries
for high-purity process feedwater. Most recent optimization has demonstrated
sustainable operation at an overall energy consumption of less than 0.4 kWh/
m°, possibly the lowest of any reported. The MBR technology, coupled with
RO (Fig. 1.12), produces better and consistent quality NEWater for industrial
use. Since this process obviates the final sedimentation tank of a conventional
process as well as provides better quality feedwater to RO in NEWater
production, it can potentially reduce the production cost of NEWater by about
20%. MBR permeate is also supplied to industries as Industrial Water (IW) for
their other process needs.

PUB is to set up another MBR plant with a capacity of 68 MLD at Jurong
Water Reclamation Plant. The product water will be used as IW and supplied to
industries. The plant is expected to be commissioned by 2011. Further inves-
tigations are underway for an MBR plant coupled with a UASB-MBR-RO
system to reclaim industrial wastewater at the Jurong plant. Other MBR
technologies such as those of Siemens, Ultra-Flo, Huber, Asahi Kasei, Mem-
star, Toray, Norit and Koch, have also been tested in PUB’s various WRPs.

MBR technology is also gaining acceptance in the private industrial sector
in Singapore. Sembcorp Industries, a leading centralized utilities and energy



www.abpsoil.com

The MBR Book

Used Water Treatment NEWater Treatment
Erimary Aeration il J} Microfiltration / Reverse Ultraviolet
: " / i St Jicrofiltration /

Sedimentation Basin [) Sedimentation Ultrafiltration » Osmosis Disinfection
Tank Tank l
Used Water \ Y j NEWater

F.’”mary, _| Membrane .| Reverse _| Ultraviolet
Sedimentation > g o [ :
Bioreactor Osmosis Disinfection
Tank
b : "
Industrial Used Water — :’r;d:lstrlal
Vie e ater
UASE m. .ra n > Rever's_e >
Bioreactor Osmosis

FIG. 1.12 NEWater and Industrial Water production process.

provider at Jurong Island, is applying MBR technology for complex industrial
wastewater treatment. In 2009, Sembcorp announced the opening of its Inte-
grated Wastewater Treatment Membrane Bioreactor Plant. The plant, an
expansion of the company’s integrated wastewater treatment system in the
Sakra area of Jurong Island (Singapore’s petrochemical cluster), was Semb-
corp’s second plant in Singapore employing MBR technology. The wastewater
plant receives 10 streams of wastewater discharged from chemical process
plants. The wastewater, with an average chemical oxygen demand (COD) of
3765 mg/L, contains a variety of chemicals such as alcohols, aldehydes,
organic acids, phenol, cyanide and sulphides. The wastewater was originally
treated using anaerobic expanded granular sludge blanket (EGSB) and aerobic
moving bed bioreactor (MBBR) technologies. Integration of an MBR into the
aerobic treatment stage expanded the plant’s capacity by an additional
2.9 MLD. The MBR plant consists of an aerobic activated sludge reactor and
a membrane tank, with 480 HF membrane modules submerged in the
membrane tank. The MBR receives anaerobic effluent from the EGSB and
aerobically reduces the COD from 1508 mg/L to 20 mg/L. The treated effluent
is further processed in a water reclamation plant to produce high-quality
demineralized water which is then reused as high pressure boiler feed.

Sembcorp also applies MBR technology for treating a wastewater stream
containing 3—5% of salinity coupled with COD as high as 14,000 mg/L. The
MBR used is a pressurized sidestream type with a design capacity of 1.3 MLD.
A total of 30 vessels housing tubular ultrafiltration membranes are linked to the
bioreactors. Operating under thermophilic conditions (with temperatures
between 45 °C and 55 °C) and with full sludge digestion, the MBR produces
almost zero sludge.

A large petrochemical company on Jurong Island completed MBR pilot
trials and adopted this technology for treating the waste stream for attaining



Introduction

better effluent discharge standards. The full-scale plant with a capacity of
11 MLD is expected to commission in 2010/2011.

1.4.2.8. Germany

The great majority of German sewage treatment plants have been upgraded in
recent years in accordance with the demands of the Wastewater Ordinance
(AbwV, Abwasserverordnung), and in particular have reached a high purifi-
cation level with regard to the elimination of the nutrients nitrogen and phos-
phorus (Steinmetz, 2008). The overall annual investment in wastewater
treatment infrastructure is relatively stable, although it decreased from €6.9
billion in 2000 to €4.6 billion in 2006. This decrease arises because most of the
required investment to reach EU legislation goals had already been made (ATT,
2008).

There are nearly 10,000 municipal WwTPs in Germany. A total of 96% of
all inhabitants are connected to public sewer systems. Ninety-nine percent of
the total volume of 9.4 billion m® of discharged domestic wastewater is treated
by biological nutrient removal (BMU, 2010a), corresponding to the highest
standard of the EU Directive (91/271/EWG, 1998) for the treatment of
municipal sewage. The remainder of household wastewater is mostly treated in
decentralized small-size or package-plant WwTPs. Industrial wastewater
treatment also shows a clear trend towards higher standards. Between 1991 and
2004, the amount of wastewater receiving only mechanical treatment decreased
from 31 to 9%, while at the same time the amount of biologically treated
wastewater increased from 38 to 67% (BMU, 2010b).

The first full-scale municipal MBR installations in Germany of
>500 population equivalent (p.e.) went into operation in 1999. Since then, their
number has increased to at least 15, with capacities from 700 to 80,000 p.e. (see
Table 1.7). A great many of them are found in the federal state of North Rhine-
Westphalia (NRW). As with NRW, many regions in Germany are densely
populated, and the water resources are under stress from industrial, agricultural
and civic utilizations. Although water scarcity is uncommon, maintaining
a high water quality is one of the major goals of the national environmental
policy. In particular, MBRs have been established in specific geological situ-